A 34—300 10" MOTORIZED SAW CS—4F
AADELTA  (01p STYLE, PRIOR TO SERIAL NO. DW—7200)

Revised 4-15-85

50 e~—46

a2 (2) a4
43 ;:45
58 (3)

J /;ss @ &

*#%184 (2)
4201 (2)
185 (2)

*¥ 196 (2)
A 204 (2)
197 (2)
198 (2)

134 (2)

# WHEN REPLAGING EITHER THE OLD STYLE DRIVE BELT OR THE OLD STYLE 29 TOOTH ARBOR PULLEY FLANGE,
IT WILL BE NECESSARY TO INSTALL THE NEW POSITIVE DRIVE BELT (REF. NO. 130) AND THE NEW 36 TOOTH
ARBOR PULLEY FLANGE (REF NO.128).

&% THESE PARTS ARE USED ON i0" MOTORIZED SAWS WITH SERIAL No. DQ-4800 AND HIGHER.

A THESE PARTS ARE USED ON 10° MOTORIZED SAWS WITHOUT SERIAL NUMBERS OR WITH SERIAL NUMBERS
PRIOR TO DQ-4800., WHEN CONVERTING TO THE LARGER MOTOR, IT WILL BE NECESSARY TO INSTALL THE
COMPLETE MOTOR ASSEMBLY, 438-02-3t4-0585.




Replacement: Parts

and the new

36 tooth arbor pulley flange (Ref, No, 128), .. .-

Ref. Part L Ref, Part b -
No. No. Decription ¢ No. iNo, Description @
1 34-822 Standand Insert, Inci:: ¢ 7 138+ Cannot Furnish Bracket % %
2 901-02-321-7630  #10-32 X 5/8 Flat Hd, Mach. Scr. 132 422-16-395-0001 Trummion
T 422-16-017-0003  9/64 X 3/8’X 1/4 Rubber Bushing 133 904-01-032-0661 13/32 X 7/8 X 180 Washer
4 422-16-055-0004 Guide Rail < Rear- - 134 901-01-060-0642- 3/8-16 X1 Hex Hd. Cap Scr,
5 422-03~112~0003 5/16-18 Spec. Screw 135 422-16-408-0001 Scale Actuating Rod
6 422-16-104-0001 Spacer 136  907-01-050-5241 Grease Fitting
7 422-16-391-0002 Table 140 422-16-395-0001 Trunnion
8 901-04~090-0112 #10-32 X 1/2 Headless Set Screw 141 904-01-032-0661 13/32 X 7/8 X .180 Washer
9 422-16-075-0002 Bevel Scale Lens 142 901-01-060-0642 3/8-16 X 1 Hex Hd, Cap Ser.
10 422-16-104-0001 Spacer 422-16-314-0002 Control Shaft Bracket Ass'y., Const. ‘Of: -
11 422-03-112-0003 5/16-18 Spec. Secr. 143 904-~15-012-0295  Retaining Ring -
12 422-16~055-0005 Guide Rafl - Fromt 144 422-16-106-0002  Control Shaft
422-16-343-0003 Rip Fence Complete, Const, Of: 145 05-01-010-2704 1/8 X 3/4 Roll Pin
is 1087534 Kruded Knob 146 904-07-011-4237  3/4 X 1-1/16 X 1/32 Fiber Washer
16 204-01-010-1603 1/4 X 9/16 X 3/64 Washer 147 422-~16-014-0002  Control Shaft Bracket
17 422-16-310-0004  Front Clamp, Comst, Of: 148 904-07-011-4237  3/4 X #+1/16 X 1/32 Fiber Washer
18 1087531 Knob w/Stud 149 904-10-991-5996  Set Collar, Incl:
19 904-15-012-1553 Retaining Ring (Eadly Models Ouly) 150 901-04-150-0208  1/4-20 X 1/4 Hex Soc. Set Scr.
20 1087212 Clamp 151 904-07-011-7783  37/64 X 7/8 X 1/32 Fiber Washer
21 904-01-031-7720 21/64 X 1/2 X .032 Washer 152 422-16-351-0001  Gear (24 Teeth) w/Sleeve
22 901-02-010-0551  #10-32 X 1/4 Rd. Hd. Mach. Ser. 153 1087581 Tik Clamp
23 422-16-075-0003  Pointer 154 901-01-060-3124 1/4-20 X 1-1/2 Hex Hd. Cap Scr,
24 901-01-060-0677  3/8-24 X 1/2 Hex Hd. Cap Scr. 155 904-02-020-1702 1/4 Lockwasher
25 904-01-030-1650  25/64 X 11/16 X 1/16 Washer 156  904-01-031-7718 1-3/16 X 2 X 1/8 Washer
422-16-343-0002 Rip Fence, Const, Of: 157 928-06-011-8894 ‘Wavy Spring Washer
26 422-04-343-5001 Fence 158 422-16-067-0001 Lock Lever
27 901-01-060-0605  5/16~18 X 1/2 Hex Hd. Cap Scr. 159 422-16-400-0001 Tilt Handwheel, Incl:
28 904-01-010-1604 5/16 X 3/4 X 1/16 Washer 160 901-04-150-6215  1/4-20 X 3/8 Hex Soc. Set Scr,
29 422-04-010-5002  Rear Clamp Hock 161 422-16-400-0002 Elevating Handwheel, Incl:
30 (905-04-071-4459. .1/4 X 51/64 Pin 162 422-16-071-0001  Pin
31 422-03-027-0001 Rear Clamp Hook 163 908-13-062-0865 "O" Ring
32 928-01-041-4118  Spring 164 422-16-020-0001 Cap
33 “$22-04-108-5001 Rod 168 901-01-060-0611 1/4-20 X 1/2 Hex Hd. Cap Scr,
34 '422-04-067-5001 Lever 169 904-02-020-1702 1/4 Lockwasher
Cannot Furnish Miter Gage Complete, Const, Of: 170 422-15-079-0001 Retainer
40 422-16-350-0001 Miter Gage Body 438-02-314-0585 2.3 HP. Motor Ass'y, Complete (Used on
41 960-03-012-0419  Emblem Saws w/Ser. #DQ-4800 & Higher), Comst, Of:
42 901-05-151-7375 #6-32 X 1/4 Pan Hd. Thread Fomning Ser, 175 920-10-061-6625  Arbor Bearing, Incl:
43 960-03-012-0421  Scale 176 904-15-012-0294  Retaining Ring
14 422-16-063-0001  Insert 177 422-16-035-0001  Motor End Bell
45 931-02-012-0489  Knourled Knob 178 905-01-010-2707  5/32 X 1/2 Roll Pin
46 904-01-010-1620  11/32 X 11/16 X 1/16 Washer 179 928-07-010-7355  Bearing Load Spring
47 422-16-111-0002  Stud 180 920-04-020-5335  Ball Bearing
48 422-16-010-0002  Clamp Block 181 904-15-012-0293  Retaining Ring
19 422-16-088-0001  Stop 182 438-02-335-0009  Ammature Ass'y. (Ser. #DQ- 4800 & Higher)
50 901-06-131-7359  #6-32 X 1/4 Pan Hd. Thread Fomning Scr, 183 920-04-021-6624  Ball Bearing
51 422-16-075-0001  Pointer 184 901-02-052-2037  #10-32 X 3 Fil, Hd, Mach, Scr.
52 422:16-027-0001  Clamp (Serial #DQ-4800 & Higher)
53 422-16-017-0002  3/8 X 1/2 X 13/32 Bushing 185 904-03-020-1775  #10 Int. Tooth Lockwasher
54 904-01-031-7720  21/64 X 1/2 X ,032 Washer 186 438-02-336-0009  Field Assembly (Ser. #DQ-4800 & Higher)
55 901-02-050-0721  #10-32 X 1/2 Fil. Hd, Mach. Scr. 187 438-01-011-0029  Insulating Tubing
56 422-04-004-0001  Guide Bar 188 Staple Ring
57 422-01-112-0001  Spec. Pivot Screw 189 422-16-104-0006  Spacer (Ser. #DQ-4800 & Higher )
58 902-01-200-1086  #8-32 Hex Jam Nut 190 422-16-051-0001 = Hevating Gear
59 901-02-050-0723  #8-32 X 1/2 Fil, Hd. Mach, Scr 191 422-16-031-0008  Motor Cover (Ser. #DQ-4800 & Higher)
60 422-16-331-0006 Back Cover 192 901-04-080-0154  #10-32 X 3/8 Headless Set Scr.
61 432-16-331-0002 Cabinet Assembly 193 438-02-011-0001 Brush Holder
62 904-02-020-1704 3/8 Lockwasher 194 438-02-007-0001  Rush
63 901-01-060-0640 3/8-16 X 3/4 Hex Hd. Ca. Ser. 195 803250 Brush Cap .
64 901-05-221-7373 #12-24 X 1 Hex Hd, Thread Cutting Scr. 196 901-01-060-0619  1/4-20 X 1-3/4 Hex Hd, Cap Scr, (Ser.
65 422-16-104-0003 Spacer #DQ-4800 & Higher)
66 901-05-221-7374 #12-24 X 2 Hex Hd, Thread Cutting Ser. 197 904-02-020-1702  1/4 Lockwasher
67 902-03-060~2977 Tinnerman Nut 198 904-01-010-1614  9/32 X 5/8 X 1/16 Washer
68 422-16-164-0002 Spacer
422-16-314-0004 Bracket Assembly, Comst, Of:
70 960-03-012-0420 . Bevel Scale
71 422-16-373-0001 Platen. - The Following parts are used on 10" Motorized Saws without serial mumbers or with serial
72 422-16-360-0001  Holder mimbess prior to DQ-4800, When converting to the larger 2.3 H.P. motor, it will be
73 $01-05-131-7371  #10A X 1/2 Rd.Hd, Sheet Metal Scr., necessary to install the complete motor assembly, 438-02-314-0585,
74 422-16-314-0003  Bracket - -
75 901-01-060-0612  1/4'X 20 X 5/8 Hex Hd, Cap Scr. 438-02-314-0416 1-3/4 HP Motor Assembly Complete (Ser, Nos,
76 902-01-120-1034  “1/4 X 20 Hex Nut prior to DQ-480) Const. Of:
77 904-07-010-5554¢  3/8 X 5/8 X 1/32 Fiber Washer 175 920-10-061-6625  Arbor Bearing Incl
78 422-16-017-0001  Bushing 176 204-15-012-0294  Retaining Ring
. 80, 901-05-211-7372 #14A X 5/8 Hex Hd.' Sheet Metal Scr, 177 422-16-035-0001  Motor End Bell
81 422-16-331-0004 Front Cover Assembly, Incl: 178 905-01-010-2707  5/32 X 1/2 Roll Pin
82 Nameplate By Request Only ~ 179 928-07-010-7355 Bearing Load Spring
83 438-01-017-0078  Switch 180 920-04-020-5335  Rall Bearing
R 962-03-012-0424  Namieplate 181 204-15-012-0293  Retaining Ring
8s 901-02-010-0564 #6-32 X 3/8 Rd, Hd. Mach, Scr. (For 183 920-04-021-6624  Ball Bearing
. +10" Saws'w/Ser. #DR-6203 & Higher) 185 904-03-030-1795  #10 Extemal Tooth Lockwasher
86 438-01-317-0028 Ovedoad Swith (For 10" Saws w/Ser, 187 438-01-011-0029  Insulating Tubing
#DR~6203 & Higher) 188 Staple Ring
87 902-03~006-2954 Tinnerman Speed Nut (For 10" Saws 190 422-16-051-0001  Hevating Gear
. w/Ser. #DR-6203.& Higher) 192 901-04-080-0154.  #10-32 X 3/8 Headless Set Scr,
20 422-15-027-0001 Cable Clamp 193 - 438-02-011-0001  Brush Holder
91 438~01-007-0041 Wire Connector 194 438-02-007+0001  Brush
2 422-16-105-0002 Sleeve 195 803250 | . Brush Cap’
93 438-01-018-0026 Terminal 197 904-01-020-1702  1/4 Lockwasher
o4 438-01-011-0035 Insulator 198 904-01-010-1614  9/32 X 5/8 X 1/16 Washer
95 438-01-004-0050 Clamp 200 438-02-335-0002  Amnature Ass'y, (S/N prior to DQ-4800)
9 438-01-302-0224 Cord Set 201, %01-02-052-0717  #10-32 X 2-1/4 Fil, Hd, Mach. Scr.
B Cannot Furnish Extension Wing, Incl: Sl (ser. nos. peior to SQ-4800)
99 901-01-060-0664 - 7/16-20 X 1 Hex Hd, Cap Scr. 202 7 438-02-336-0002  Field Ass'y.: (S/N prior to DQ-4800)
100 904-02-010-1716  7/16 Lockwasher 203 422-16-031-0001  Motor Cover (S/N prior to DQ-4800)
125 902-01-201-2567 5/8~18 Arbor Nut 204 901-01-060-0614  1/4-20 X 1-1/4 Hex Hd. Cap Ser,
126 . 422-03.103-5001  Flange SR $/N prior to DQ=4800) .
127 33-247 10" Combination Rlade Sl
* %k 128  422-16-403-0001 Arbor Pulley Flange (36 Tooth) * %% When replacing eithér thig % drin 1d stylé 29 tooth arbor pulley
129 904-07-131-6238 5/8 X 3/4 X 1/16 Washer flange, it will be necessary o install the new positive drive Belt (Ref. No, 130) .,
%K% 130 49-082 Positive Drive Belt ’ RIS Lo

N/



